
Integrated Water Resources Master Plan 
July 2013

El Dorado Irrigation District



 
Wastewater Facilities Master Plan 

 
 

El Dorado Irrigation District 
 
 
 
  

July 31, 2013 
 
 
 
 

 
 
 

Prepared under the responsible charge of 
 

Holly Kennedy 
74682 

 

 
2121 N. California Blvd., Suite 475, Walnut Creek, CA 94596 

  

Holly Kennedy 
NO. 74682 

EXP. 12/31/13 



 

Page Intentionally Left Blank 

 



Wastewater  Faci l i t ies  Master  P lan 

 

El Dorado Irrigation District i 
Wastewater Facilities Master Plan  July 31, 2013 
10612104576.090 

Contents 

Executive Summary ...................................................................................................... 1 
[...]
                                                 
3 2010 U.S. Census http//:quickfacts.census.gov 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 42 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

Springs, and Diamond Springs, which collectively have an estimated 

population of approximately 33,7004 people. 

The two remaining collection systems are served by the following wastewater systems: 

 Camino Heights Wastewater Treatment Plant: Serves the community of 

Camino Heights and has an estimated population of approximately 280 people 

and approximately 121 active sewer connections located within the 

sewershed. 

 Gold Ridge Forest: Serves the community of Gold Ridge Forest, which is 

comprised of approximately 45 single family residential homes and has an 

estimated service population of approximately 120 people.  

2.1.1 El Dorado Hills Wastewater System  

The following subsections provide an overview of the existing wastewater facilities 

associated with the El Dorado Hills wastewater system including the collection, 

treatment, surface water discharge, and regulatory requirements. 

Collection System 

The El Dorado Hills sewershed encompasses approximately 24.9 square miles located 

between the western El Dorado County Boundary and Bass Lake Road and Folsom Lake 

and 3 miles south of Highway 50. Through 2012, there were approximately 12,000 sewer 

connections equating to approximately 13,600 EDUs located within the collection 

system.  

The collection system, shown in Figure 2-1, is comprised of 34 lift stations and 285 miles 

of pipeline ranging between 2- and 36-inches in diameter, as summarized in Table 2-1. 

Pipelines are comprised of gravity sewers, force mains, and customer laterals owned by 

the District. Pipe materials consist of polyvinyl chloride (PVC), ductile iron, asbestos 

cement (AC), and vitreous clay and were installed between 1960 and 2012, as indicated 

in Table 2-2.

                                                 
4 2010 U.S. Census http//:quickfacts.census.gov 



EL DORADO COUNTY

SACRAMENTO COUNTY

EL DORADO
HILLS WWTP

F o l s o m
L a k e

C a m e r o n
P a r k  L a k e

B a s s
L a k e

Sc
ott

 R
d

Bidwell St

Country Club Dr

Sa
lmon

Fa
lls

Rd

Silva

Vall ey
Pky

Latrobe Rd

Green Valley Rd

Blu
e R

av
ine

 R
d

El
Do

rad
o Hil

ls
Blv

d

50

50

MORMON
ISLAND LS

MARINA
VILLAGE

1 LS

MARINA VILLAGE 2 LS

BROWNS
RAVINE

2 LS
MARINA
HILLS LS

SUMMIT
2 LS

SUMMIT 3 LS

SUMMIT
5 LS

MARINA
WOODS LS

SUMMIT
1 LS

WATERFORD
7 LS WATERFORD

8 LS

SOUTHPOINTE LS

WATERFORD
9 LS
NEW YORK
CREEK LS

TIMBERLINE LS
HIGHLAND HILLS LS

ST.ANDREWS LS

PROMONTORY
VILLAGE

#3 LS

PROMONTORY
VILLAGE
#2 LS

NORTH
UPLANDS LS

RIDGEVIEW
7 LS

PROMONTORY
VILLAGE

#1 LS
RIDGEVIEW

10 LS

BROWNS RAVINE 1 LS

LAKERIDGE
OAKS LS

OAK RIDGE HIGH LS

MARINA
WOODS LS

CREEKSIDE GREENS LS

STONEBRIAR LS

BUSINESS
PARK 2 LS

BUSINESS
PARK
1 LS

VALLEY
VIEW LS

BUSINESS
PARK 3 LS

El Dorado Hills Collection System
FIGURE 2-1

El Dorado Irrigation District Wastewater Facilities Master Plan

Pa
th:

 F:
\P

roj
ec

ts\
02

8_
17

80
63

_E
ID

_IW
RM

P_
WW

FM
P\

ma
p_

do
cs

\m
xd

\F2
-01

_E
DH

 C
oll

ec
tio

n S
ys

tem
.m

xd
 | a

arn
old

 | L
as

t U
pd

ate
d :

 5/
13

/20
13

 9:
28

:54
 AM

Legend
Lift Stations
El Dorado Hills WWTP

Collection System Pipes
Force Main
Gravity Pipe

Collection System Areas
El Dorado Hills
Deer Creek

0 4,000 8,0002,000 Feet



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 44 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

 

 

 

 

 

 

 

 

Page Intentionally Left Blank 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 45 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

Table 2-1. El Dorado Hills Collection System Inventory 

Pipe Diameter 
(inches) 

Force Main(a) 
(linear feet) 

Gravity Sewer(a) 
(linear feet) 

Total Pipe Length(b) 
(linear feet) 

4 7,010  7,010 

6 8,130 737,546 745,676 

8 14,200 168,020 182,220 

10 2,890 26,180 29,070 

12 19,610 26,760 46,370 

14 1,990 - 1,990 

15 - 18,870 18,870 

18 3,570 27,970 31,540 

20 6,640 - 6,640 

21 - 13,650 13,650 

24 - 1,350 1,350 

27 - 1,840 1,840 

30 - 1,660 1,660 

36 - 650 650 

Total 64,040 1,024,496 1,088,536 

(a) Length of pipe by diameter is based on the collection system hydraulic model for gravity pipelines 8 inches and larger and 
all force mains. Length of gravity pipeline less than 8 inches in diameter is estimated based on CAD data provided by the 
District.  

(b) Total pipe length does not include District-owned laterals. 
 

Table 2-2. El Dorado Hills Collection System Pipe Materials 

Pipe Material Length (ft)(a) Percent of Total (%) Approximate Year Installed 

PVC 776,776 71 1960-2012 

Ductile Iron 10,331 1 1985-1999 

Asbestos Cement 126,333 12 1960-1999 

Vitreous Clay 31,957 3 1961-1996 

Unknown 143,149 13 1960-2012 

Total 1,088,536 100 1960-2012 

(a) Pipe length does not include District-owned laterals. 

The El Dorado Hills Collection System includes 34 lift stations. The lift stations and their 

key attributes are presented in Table 2-3; additional information is provided in Appendix 

F. The estimated number of EDUs at each lift station and the EDHWWTP is illustrated in 

Figure 2-2. 

 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 46 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

Table 2-3. El Dorado Hills Lift Stations 

Lift Station 
Year 

Constructed 
No. of 
Pumps 

HP 
Storage Capacity (gal) 

or Backup 
Generator 

Rehabilitation 
Performed or 

Scheduled 

Brown’s Ravine 1 1974 2 15 Wetwell only NA  

Brown’s Ravine 2 1974 2 1 Wetwell only NA  

Business Park 1 1985 2 75 Standby Power 200kW Diesel 2013 

Business Park 2 1985 2 50, 30 Standby Power 100 kW Diesel 2014/2015 

Business Park 3 1985 2 50,30 Standby Power 100 kW Diesel 2015/2016 

Creekside Greens 2002 2 3 Standby Power 10 kW Diesel  

Highland Hills 2003 2 30 Standby Power 60 kW Diesel  

Lakeridge Oaks 2012 2 5 2,700 NA  

Marina Hill 1995 2 40 Wetwell only NA  

Marina Village 1 1973 4 88 20,000+ Standby Power 265 kW Diesel  

Marina Village 2 1980 2 10 16,000 NA  

Meadow Wood 2004 2 5 4,000 NA  

Mormon Island 1984 2 5 Standby Power 40 kW Diesel (a) 

New York Creek 1983 3 88 Standby Power 200 kW Diesel 2006 

North Uplands 1994 2 60 Standby Power 209 kW Propane  

Oak Ridge High 
School 1981 2 5 Standby Power 40 kW Diesel  

Promontory No. 1 2001 4 84.48 Standby Power 240 kW Diesel  

Promontory No. 2 2001 4 75.77 Standby Power 240 kW Diesel  

Promontory No. 3 2001 4 14.1 Standby Power 60 kW Diesel  

Ridgeview No. 7 1987 2 75 Standby Power 110 kW Propane (a) 

Ridgeview No. 10 1988 2 15 Standby Power 35 kW Propane  

Saint Andrews 1985 6 70,70,140,140,140 4,000 + Standby Power 510 kW Diesel  

Southpoint 1991 2 75 Standby Power 100 kW Diesel 2015/2016 

Stonebriar No. 1 2001 2 58 Standby Power 135 kW Diesel  

Summit 1 2009 2 25 Standby Power 75 kW Propane (a) 

Summit 2 1988 2 5 Standby Power 20 kW Propane  

Summit 3 1988 2 30 Standby Power 100 kW Diesel 2012 

Summit 5 1988 2 4.5 Standby Power 40 kW Diesel  

Summit 6  
(Marina Woods) 

1996 2 15 10,000 NA  

Timberline 2011 2 75 Standby Power 480 kW Diesel 2013 

Valley View 2006 3 15, 59, 59 Standby Power 150 kW Diesel  

Waterford 7 1988 2 30 Standby Power 100 kW Diesel 2014/2015 

Waterford 8 1988 2 15 Standby Power 35 kW Propane  

Waterford 9 1988 2 15 Standby Power 35 kW Propane  

(a)  The District is investigating the potential elimination of these lift stations. If not feasible, the stations will be scheduled for rehabilitation. 





Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 48 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

 

 

 

 

 

 

 

 

Page Intentionally Left Blank 

 

 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 49 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

El Dorado Hills Wastewater Treatment Plant 

The EDHWWTP is located approximately 1.25 miles south of Highway 50 on Latrobe 

Road in the El Dorado Hills business park area. The plant is adjacent to Latrobe Road 

with housing developments to the north and south and a business park to the west. 

Housing developments are also planned immediately to the east on the adjacent hillsides. 

As shown in Figure 2-3, the EDHWWTP is situated along a hillside with both Carson 

Creek and Latrobe Road bordering the plant to the west, and a 70 million gallon (MG) 

storage pond bordering the plant to the east.  

A process flow diagram of the EDHWWTP is shown in Figure 2-4. Liquid treatment 

processes located within the EDHWWTP consist of headworks, screening and grit 

removal, primary clarifiers, biological nutrient removal basins, activated sludge basins 

with nitrification, secondary clarifiers, tertiary filters, and ultra violet light (UV) 

disinfection. Solids handling processes consist of waste activated sludge (WAS), 

dissolved air flotation thickeners, anaerobic digesters, and belt filter presses. Dewatered 

biosolids are hauled offsite for use in biosolids land application. 

The EDHWWTP was expanded in 2010 and has a rated average dry weather flow 

(ADWF) capacity of 4.0 million gallons per day (mgd). Table 2-4 lists the historical 

ADWF at EDHWWTP. 

Treated effluent is either recycled or discharged into Carson Creek, a tributary to the 

Cosumnes River, during the wet season. The EDHWWTP typically discharges to Carson 

Creek between November and April, and recycles all of the treated effluent for beneficial 

reuse between May and October. At times, there is intermittent discharge to Carson 

Creek during periods when the EHDWWTP is recycling the treated effluent for beneficial 

reuse. 

  







Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 52 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

Table 2-4. EDHWWTP Historical ADWF  

Year 
ADWF(a) 
 (mgd) 

2000 1.52 

2001 1.71 

2002 1.70 

2003 2.01 

2004 2.54 

2005 2.22 

2006 2.72 

2007 2.70 

2008 2.74 

2009 2.44 

2010 2.13 

2011 2.12 

2012 2.17  

(a) Average dry weather flow is based on the average daily flow over three consecutive dry weather months, per the District’s 
discharge permit.  

Effluent Disposal and Reuse 

In 2008, approximately 65 percent of the treated effluent produced at the EDHWWTP 

was recycled. Disinfected, tertiary quality recycled water produced at the EDHWWTP is 

distributed for irrigation of residential landscape, commercial landscape, and recreational 

turf. Recycled water is also used in a few areas for fire suppression and dust control. 

Treated effluent specifications and the use of recycled water is permitted under Master 

Reclamation Permit Order No. 5-01-146 issued to the District in 2001 in accordance with 

Title 22 and the California Water Code. 

The District’s Carson Creek surface water discharge is currently regulated by Order No. 

R5-2013-0003 (NPDES Permit), which was adopted January 31, 2013 and became 

effective March 22, 2013. The NPDES Permit is anticipated to expire on March 1, 2018, 

at which time the District will be required to file for a renewal of the NPDES Permit. The 

permit renewal application is due 6 months prior to permit expiration.  

The District obtains its potable water supply from surface water reservoirs located in the 

Sierra Nevada. Historically, electrical conductivity (EC) concentrations in the 

EDHWWTP treated effluent have ranged from 510 to 940 µmhos/cm. The most likely 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 53 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

sources for this constituent in the EDHWWTP effluent are domestic and commercial 

wastewater, self regenerative water softeners, and the past practice of chemical additions 

that were used to treat the wastewater at the EDHWWTP. Sodium hydroxide (caustic 

soda, NaOH) is added to the primary effluent to provide sufficient alkalinity to allow the 

nitrification reaction to go to completion. A defoamer is used at the parshall flume to 

remove foam prior to treated effluent being discharged to the receiving stream.  

2.1.2 Deer Creek Wastewater System  

The following is an overview of the existing wastewater facilities associated with the 

Deer Creek wastewater system including the collection, treatment, surface water 

discharge and regulatory requirements. As previously mentioned, the Deer Creek 

wastewater treatment plant serves both the Western and Mother Lode Service Areas. 

Collection System 

The Western and Mother Lode Service Areas are approximately 15 and 8 square miles, 

respectively. Through 2012, there were approximately 10,000 sewer connections 

equating to approximately 12,350 EDUs located within the collection system. 

The collection system, shown in Figure 2-5, consists of approximately 280 miles of 

pipeline, ranging from 4- to 36-inches in diameter, and 30 lift stations, as shown in Table 

2-5. Pipelines are comprised of gravity sewers, force mains, and District owned laterals.  

As shown in Table 2-6, pipe materials include asbestos cement, vitreous clay, PVC and 

high-density polyethylene and were installed between 1961 and 2012.  

The Mother Lode Force Main (illustrated in Figure 2-5) is a critical District asset as it is 

the only means for routing wastewater from the Mother Lode Service Area to the 

DCWWTP for subsequent treatment and disposal. This pipeline begins at the El Dorado 

Lift Station in the town of El Dorado, continues west to Shingle Springs, and terminates 

at the 36-inch gravity pipeline that leads to the DCWWTP.  

 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 54 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

Table 2-5. Deer Creek Collection System Inventory 
Pipe Diameter 

(inches) 
Force Main(a) 
(linear feet) 

Gravity Sewer(a) 
(linear feet) 

Total Pipe Length(a,b) 
(linear feet) 

4 670 - 670 
6 16,450 604,162 620,612 
8 19,830 161,220 181,050 

10 - 27,460 27,460 
12 43,240 30,110 73,350 
14 - 780 780 
15 70 4,520 4,590 
18 - 14,050 14,050 
20 1,080 - 1,080 
21 - 3,070 3,070 
24 - 22,580 22,580 
27 - 1,550 1,550 
30 - 870 870 
36 - 6,370 6,370 

TOTAL 81,340 876,742 958,082 
(a) Length of pipe by diameter is based on the collection system hydraulic model for gravity pipelines 8 inches and larger and all 

force mains. Length of gravity pipeline less than 8 inches in diameter is estimated based on CAD data provided by the 
District. Does not include District owned laterals. 

(b) Total pipe length does not include District-owned laterals. 
 

Table 2-6. Deer Creek Collection System Pipe Materials 

Pipe Material Length (ft)(a) Percent of Total (%) 

Asbestos Cement 409,706 43 

Vitreous Clay 7,823 1 

PVC 421,657 44 

High-Density Polyethylene 106,297 11 

Unknown 12,599 1 

Total 958,082 100 

(a) Pipe length does not include District-owned laterals. 

The original 12-inch AC pipe was installed in the late 1970s. It experiences full pipe and 

open channel conditions making it susceptible to hydrogen sulfide corrosion as evident 

by the many deteriorating sections.  

 



P a t t e r s o n
L a k e

C a m e r o n
P a r k  L a k eB a s s

L a k e

Ma in St
Broadway

Rodeo Rd

Mo
squi to R

d

French Creek Rd

Lo
tus

 R
d

Forni Rd

Pleasant Valley Rd

Durock

Rd

El
Dor

ado

Rd

Ho
lly

 D
r

Old
Fre

nch
Tow

n Rd

Country

Club Dr

Deer Valle
yRd

Mother

Lode

Dr

Green Valley Rd

Sy
lva

n L
n

Missouri Flat Rd

Sh
ing

le
Rd

50

49

49

PIONEER
PLACE LS

BAR
J LS

CAMBRIDGE
OAKS #3 LS

BRIDLEWOOD CANYON LS

BASS
LAKE

VILLAGE LS

TRAVOIS
CIRCLE LS

STARBUCK LS

RANCHO
PONDEROSA LS

PONDEROSA
HEIGHTS LS

BARNETT LS

SUMMIT
VIEW 1 LS

TOWN
CENTER LS

THUNDERHEAD LS

WILSON-CARUTHERS LS

ARLETTE LS
DEB'S FROSTY LS

EAST
ROAD LS

INDIAN
CREEK LS

BUCKEYE LS

SHINGLE
SPRINGS LS

YATES LS

CHARLES
BROWN LS

COURTSIDE
MANOR LS

DIAMOND
INDUSTRIAL LS

DEER
PARK LSEL DORADO LS

HERBERT
GREEN LS

MISSOURI
FLAT
VILLAGE LS

MOTHER
LODE LS

SKINNER
LANE LS

El Dorado Irrigation District and Wastewater Facilities Master Plan

Pa
th:

 F:
\Pr

oje
cts

\02
8_

17
80

63
_E

ID
_IW

RM
P_

WW
FM

P\m
ap

_d
oc

s\m
xd

\F2
-05

_D
C_

Co
lle

cti
on

 Sy
ste

m.
mx

d |
 aa

rno
ld 

| L
as

t U
pd

ate
d :

 5/
13

/20
13

 9:
27

:05
 AM

Deer Creek Collection System
FIGURE 2-5

Legend
Lift Stations
WWTP

Collection System Pipes
Force Main
Gravity Pipes

Collection System Areas
El Dorado Hills
Deer Creek

0 5,000 10,0002,500 Feet



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 56 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

 

 

 

 

 

 

 

 

Page Intentionally Left Blank 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 57 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

There have been four pipeline breaks at hilltops and the District has determined that 

hydrogen sulfide gas has corroded the AC pipe resulting in long lengths of pipe that have 

lost their structural integrity. Although some of the pipe has been replaced in locations 

where failures have occurred in the past, the District is apprehensive of running the high 

lift pumps at the El Dorado Lift Station in fear that the higher pressures could lead to 

further breaks. In addition, flows routed through this pipeline are also approaching the 

pipe’s rated capacity and in the future, the entire length of this force main will require 

replacement.  

The District has already begun replacing the Mother Lode Force Main with larger 20-

inch diameter pipe in the Shingle Springs area to accommodate approved growth and 

resulting increased flows. 

To date, The District has replaced approximately 50 percent of the Mother Lode Force 

Main, including the following improvement projects which were recently completed or 

which are scheduled to be completed in 2013:  

 Phase 2B Mother Lode Force Main Replacement: Replacement of 3,650 

feet of existing pipeline located in the vicinity of South Shingle Springs.  

 Phase 2C Mother Lode Force Main Replacement: Replacement of 2,500 

feet of existing pipeline to be completed in 2013. 

 Phase 4 Mother Lode Force Main Replacement: Replacement of 

approximately 6,250 feet of 12-inch AC pipe located between Old French 

Town Road and Rockinghorse Lane.   

In addition to the replacement projects listed above, the District is also planning to 

replace the pipeline at the downstream end of the Mother Lode Force Main in Strolling 

Hill Road. The Strolling Hills pipeline includes approximately one half mile of 12-inch 

AC force main and one mile of 12-inch PVC gravity main. The replacement is currently 

scheduled for construction in 2015 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 58 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

The Deer Creek Collection System includes 30 lift stations. The lift stations and their key 

attributes are presented in Table 2-7; additional information is included in Appendix F. 

The estimated number of EDUs at each lift station is illustrated in Figure 2-6.  

Table 2-7. Deer Creek Lift Stations 

Lift Station 
Year 

Constructed 
No. of 
Pumps 

HP 
Storage Capacity 
(gal) or Backup  

Generator 
Rehabilitation Performed 

or Scheduled 

Arlette 1996 2 2 960 NA  

Bar J 1987 2 15 Standby Power 40 kW Diesel  

Barnette 2009 2 26.8 Standby Power 62 kW Diesel  

Bass Lake Village 1994 2 11.3 Standby Power 30 kW Propane  

Bridlewood Canyon 1989 2 60 Standby Power 100 kW Propane 2014/2015 

Buckeye 1977 2 7.5 -- NA  

Cambridge Oaks 2003 2 40  NA  

Charles Brown 1965 2 12 Standby Power 60 kW Diesel  

Courtside Manor 1999 2 15  NA  

Deb’s Frosty 1989 2 23 Standby Power 80 kW Diesel  

Deer Park 1986 2 5 Standby Power 40 kW Diesel  

Diamond Industrial 1981 2 7.5 Standby Power 26 kW Diesel  

East Road 1965 2 23 Standby Power 80 kW Diesel  

El Dorado 1977 4 10,33.5,114,114 4,630,000 350 kW Diesel 2013 - 2015 

Herbert Green 1967 2 33.5 Standby Power 100 kW Diesel  

Indian Creek 1988 2 40 Standby Power 75 kW Propane  

Missouri Flat 2004 2 10 6,390 40 kW Diesel  

Mother Lode 2008 2 6.2 2,400 NA  

Pioneer Place 2000 2 40 Standby Power 100 kW Propane  

Ponderosa Heights 2004 2 23 20,000 NA  

Rancho Ponderosa 1964 2 7.5  NA 2014/2015 

Shingle Springs 2006 3 60,48,60 Standby Power 100 kW Propane  

Skinner Lane 2009 4 40.2 Standby Power 155 kW Diesel  

Starbuck 1982 2 3 6,900 NA  

Summit View No. 1 2009 2 5 18,800 NA  

Thunderhead 1979 2 4.5 1,900 NA  

Town Center 1993 2 20,11.3,25 38,900 NA  

Travolis Circle 1993 2 10  NA  

Wilson - Caruthers 2000 4 7.5,30,30,30 10,000 135 kW Propane  

Yates 1948 2 7.5 Standby Power 26 kW Diesel 2013 





Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 60 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

 

 

 

 

 

 

 

 

Page Intentionally Left Blank 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 61 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

Deer Creek Wastewater Treatment Plant 

The DCWWTP receives flow from the towns of Diamond Springs, El Dorado, Shingle 

Springs, and Cameron Park. The plant is located approximately two miles south of 

Highway 50 in the Cameron Park area, which is a relatively remote area with little 

development in the surrounding hills. A narrow, two-lane, access road leads to the plant 

from the main road. A two lane steel bridge crosses over Deer Creek just before entering 

the plant.  

As shown in Figure 2-7, the plant is situated in a small valley bordered by Deer Creek to 

the north and a smaller seasonal tributary creek to the south. A process flow diagram of 

the DCWWTP is shown in Figure 2-8. Liquid treatment processes located within the 

DCWWTP include a headworks, screening, grit removal, primary clarifiers, flow 

equalization, activated sludge basins with anoxic selector, secondary clarifiers, tertiary 

filtration, and ultra violet disinfection. Solids handling processes include gravity 

thickeners, aerobic digestion/storage tanks, belt filter press dewatering, lime treatment, 

and sludge hauling. Dewatered biosolids are applied to local farmland or hauled to a 

landfill. 

Currently, the DCWWTP has a rated ADWF capacity of 3.6 million gallons per day 

(mgd). Treated effluent from the plant is discharged to Deer Creek, and a portion of the 

flow is recycled for irrigation. Table 2-8 provides the historical flows for the DCWWTP.  

  







Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 64 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

Table 2-8. DCWWTP Historical ADWF  

Year 
ADWF(a)  
(mgd) 

2000 2.41 

2001 2.39 

2002 2.46 

2003 2.59 

2004 2.53 

2005 2.51 

2006 2.90 

2007 2.69 

2008 2.60 

2009 2.39 

2010 2.45 

2011 2.47 

2012 2.23 

(a) Average dry weather flow is based on the average daily flow over three consecutive dry weather months, per the District’s 
discharge permit.  

Effluent Disposal and Reuse 

The State Water Resources Control Board (SWRCB) adopted Water Rights Order No. 

WR 95-09 requiring the District to maintain specific quantities of treated effluent 

discharge to Deer Creek to maintain downstream riparian habitat and provide water for 

beneficial use. This specific order is a condition of operation of the DCWWTP and is 

referenced in the District’s current WDR Order No. R5-2008-0173. According to Water 

Rights Order No. WR 95-09, whenever the DCWWTP produces a daily average treated 

effluent flow of 2.5 mgd or higher, the District must discharge a minimum of 1.0 mgd of 

treated effluent to Deer Creek. Per the Order, the District can only send 1.5 mgd into the 

recycled water system and the remaining treated effluent must be discharged to Deer 

Creek. However, the District is currently conducting a hydraulic stream model of Deer 

Creek. If the model results are favorable, the District will begin an environmental 

analysis in late 2013 and will file a change petition with the SWRCB once the 

environmental analysis is complete. 

According to 2008 records, approximately 35 percent of the treated effluent produced at 

the DCWWTP was recycled. Disinfected, tertiary quality recycled water produced at the 

DCWWTP is distributed for irrigation of residential landscape, commercial landscape, 



Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 65 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

and recreational turf. Recycled water is also used in a few areas for fire suppression and 

dust control. Treated effluent specifications and the use of recycled water are covered 

under Master Reclamation Permit Order No. 5-01-146 issued to the District in 

accordance with Title 22 and the California Water Code, which is described in greater 

detail Section 8. 

The District’s Deer Creek surface water discharge is currently regulated by Order No. 

R5-2008-0173 (NPDES Permit), which was adopted December 4, 2008 and became 

effective January 23, 2009. The discharge permit is anticipated to expire on December 1, 

2013. The District will be required to file for a renewal of the NPDES Permit. The permit 

renewal application is due 6 months prior to permit expiration. The portions of the 

wastewater collection system owned and operated by the District are subject to provisions 

included in the General Waste Discharge Requirements (WDRs) for Sanitary Sewer 

Systems (State Water Board Order No. 2006-003 DWQ). The General WDRs for 

Sanitary Sewer Systems require a sewer system management plan (SSMP). The SSMP 

describes the operation and maintenance activities for the collection system and 

requirements for reporting and mitigating sanitary sewer overflows (SSOs).  

2.1.3 Camino Heights Wastewater System  

The following is an overview of the existing wastewater facilities associated with the 

Camino Heights wastewater system, including collection, treatment, and disposal 

facilities. 

Collection System  

The Camino Heights sewershed encompasses approximately 0.3 square miles located 

along Highway 50, approximately 4 miles east of Placerville in El Dorado County. As of 

December 2008, there were 121 active sewer accounts located within this sewershed.  

The collection system, shown in Figure 2-9, is comprised of approximately 9,000 feet of 

gravity sewers between 6- and 8-inches in diameter. There are no lift stations located 

within the Camino Heights service area. As shown in Table 2-9, pipe materials consist of 

PVC and asbestos cement, which were generally installed around 1964.  





Wastewater  Faci l i t ies  Master  P lan 

  

El Dorado Irrigation District 67 
Wastewater Facilities Master Plan July 31, 2013 
10612104576.090 

Table 2-9. Camino Heights Collection System Pipe Materials 

Pipe Material Length (ft) Percent of Total (%) 

PVC 401 5 

Asbestos Cement 8,201 95 

Total 8,602 100 

 

A hydraulic model of the existing Camino Heights collection system was developed as 

part of this Master Plan. An electronic copy of the model was delivered to the District on 

December 15, 2009.  

Wastewater Treatment Plant 

The Camino Heights Wastewater Treatment Plant (CHWWTP) is located approximately 

one-half mile south of Highway 50 on Los Trampas Drive in Camino Heights. The 

CHWWTP receives only domestic wastewater generated from residential homes located 

within Camino Heights and a few commercial establishments. Single family residential 